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Migraine Prevention Pathway in Adults
Consider The patient has chronic/episodic migraine and has tried at least 3 .

. . ] L No Consider
Botulinum preventative drugs and failed, or these are contraindicated or not alternative
Toxin* tolerated (e.g., Beta blockers, Antidepressants, Anticonvulsant .
migraine on|y) treatments
TA260

Yes Yes

Yes I

l

l

Chronic migraine

The patient has 15 or more headache days a
month for more than 3 months with at least
8 of those having features of migraine.

Episodic migraine

The patient has migraines on

4 or more days a month.

es

Yes l

If more than 1 treatment is suitable, the least expensive should be chosen.

l Yes

Anti-CGRP that
targets the CGRP
receptor.
(Caution latex
allergy)

Dose: 140mg s/c
once monthly

Anti-CGRP that
targets the CGRP
protein (ligand)
preventing binding to
the CGRP receptor.

Dose: 240 mg s/c
loading then 120mg
s/c once monthly

Anti-CGRP that targets
the CGRP protein
(ligand) preventing
binding to the CGRP
receptor.

Dose: 225mg s/c once
monthly or

675mg s/c every 3
months

Anti-CGRP that targets
the CGRP protein
(ligand) preventing
binding to the CGRP
receptor.

Dose: 100 mg by I/V
infusion over 30 mins
every 12 weeks

A 4
Erenumab Galcanezumab Fremanezumab Eptinezumab Rimegepant
NICE TA 682 NICE TA 659 NICE TA 764 NICE TA871 NICE TA906
EPISODIC

MIGRAINE ONLY
Anti-CGRP that
targets the CGRP
receptor.

Dose: oral tablets
75mg alternate
days. Max dose
75mg/day

12 week review Assess response and stop treatment if there has not been an adequate response at 12 weeks

defined as a reduction of at least:

Chronic migraine Episodic migraine
No The patient’s monthly migraine frequency has The patient’s monthly migraine frequency has b NoO
reduced by at least 30% reduced by at least 50%
Yesl l Yes
o Continue - monitor at regular intervals and review after 12 months.
Stop Stop**

* Optional treatment with Botulinum Toxin can be considered before/instead of Anti-CGRPs.

Concurrent treatment with Botulinum Toxin and Anti-CRGPs is not commissioned.

**2 lines of Anti-CGRP therapy are routinely commissioned if second line treatment has an alternative mode of action.

Treatment requests beyond the end of the pathway, where clinical exceptionality can be demonstrated, can be considered via

the Individual Funding Request (IFR) route
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https://www.nice.org.uk/guidance/ta260
https://www.nice.org.uk/guidance/ta682
https://www.nice.org.uk/guidance/ta659
https://www.nice.org.uk/guidance/ta764
https://www.nice.org.uk/guidance/ta871
https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fbedfordshirelutonandmiltonkeynes.icb.nhs.uk%2Four-publications%2Findividual-funding-requests-ifr%2F&data=05%7C01%7Crafal.ali%40nhs.net%7C8f091170e913422decf208dbc41910ac%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638319384148039427%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=I5ivtDylJWFYVY0sP%2F4bGXnVR6C0FqXfXkEevBDhTRU%3D&reserved=0
https://www.nice.org.uk/guidance/ta906

